Insert & Magnet Locations

Ream out cam journal to accept 670277 bearing.
Bearing should slide in but still fit tightly.

. Magnets and insert
locations are indicated
with a red center mark.

ITEM NO. PART NUMBER QTY.
1 Engine Block 1
4mm x 2mm Disc
g Magnet 36
3 M3 x 3mm Threaded 5
Insert

4 M3 x 3mm SHCS 10

11



NU
A

=

@t

O
O

ﬁ
=
]

“@C)W
SO~ — NS

C
ZES

()

L P |
| = | Ty
O O O
) ‘ O
H Fr-|
‘ o Y II AN A

./ \ b ra
iy

5 | L '_A___J! iy L [_‘_____‘!

BOTTOM




ol B T B T
CX
N AN AN
/\;@) .OFET = Or/ J /)
i - @ N L 4
O—CETor T ot FHoF ’]l S

Drivers Slde

%QAQAQAQ
g & =
i A __d

Passenger Side

13



Drill/Ream out lifter
bore with 19/64" drill bit.
Smooth inside Lifter should slide
of cylinder wall smoothly into lifter bore.

Drivers Side Deck Surface

Passenger Side Deck Surface

14



ITEM NO. PART NUMBER QTY. CYIinder hedd

Cylinder Head 1

4Amm x 2mm Disc Magnet 21

M3 x 3mm Threaded Insert 8

rlw | =

m3 émm Hex Screw 15

mating surfaces.

Make sure all magnet match
polarity with their corresponding

©®06 © 6 06 © 0

@

Bottom

v 4

Infake Manifold Mating Surface

15



Timing Cover

Make sure all magnet match

polarity with their corresponding

mating surfaces.

Valley Plate
Cover

Back
ITEM NO. PART NUMBER QTY.
1 Timing Cover 1
2 4mm x 2mm Disc Magnet 4

ITEM NO. PART NUMBER QTY.
] Valley Plate 1
2 4mm X 2mm Disc Magnet 4

16



Exhaust Headers

ITEM

NO. PART NUMBER QTY.
i LS3 Header - |
Passenger Side 2
2 4mm x 2mm Disc 4
Magnet

Make sure all magnet |/
match polarity with /f
their corresponding |
mating surfaces. /

ITEM
NO. PART NUMBER| QTY.
] LS3 Header - 1
Driver Side
2 4mm x 2mm 4
Disc Magnet

Drivers Side Exhaust Header

17



Oil Pan Assembly

Make sure all magnet match
- ra e polarity with Theirgcorresponding
\ mating surfaces.
&= >/
& i ‘

il

— T

(2 ITEM NO. PART NUMBER QTY.
] Qil Pan 1
2 Amm x 2mm Disc Magnet 4
/ 7

18



Make sure all magnet match
polarity with their corresponding
mating surfaces.

A

Drivers Side

ITEM NO. PART NUMBER QTY.
1 Intake Manifold 1
2 4mm x 2mm Disc Magnet 4
3 m3 6mm Hex Screw 10

P FYT I~ PSR-

b

Passenger Side

\ i%

19





